50 SX MINI <2008><US><6075H1>
FRONT FORK, TRIPLE CLAMP
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Pos Part Number Description Additional Text Quantity
1 45101000744 FORK CPL. SX MINI MARZ. 2008 1.00
5 7501476A TOP FORK PLATE 1.00
6 0912080303 AH SCREW DIN0912-M 8X30 2.00
7 0912060253 AH SCREW DIN0912-M 6X25 4.00
8 7504212AC PLUG CAP 2.00
9 7528010 O-RING 2.00




11 7518031 PRE LOAD BUSH L=55MM 2002 2.00
12 75141169 SPRING 2N/MM 2.00
12 75141214 SPRING 2,5N/MM 0.00
13 7533297 DUST SEAL 2.00
14 7523264 STOP RING 2.00
15 7528230 OIL SEAL 32/42/6,5-9,5 2.00
16 7522166AA WASHER D42X32,5X1,5 2.00
17 7524157 PISTON RING D32 ONLY FOR REBOUND 1.00
DAMPING
18 78031105 PISTON ROD REBOUND MINI 02 REBOUND DAMPING - 1.00
LEFT SIDE
18 78031104 PISTON ROD COMPRESSION MINI 02 COMPRESSION DAMP.- 1.00
RIGHT SIDE
19 75141015 REBOUND SPRING 2.00
20 75031538A/A SLIDER LEFT SIDE 2002 1.00
21 75031538A/A/R SLIDER LEFT SIDE CPL. 2002 1.00
22 7522225 WASHER 14X8X1,5 2.00
25 77051124 BOT. FORK PLATE CPL. MINI/JUN 1.00
26 7708247/R FORK TUBE R/S MINI/JUN. 02 1.00
27 7708248/R FORK TUBE L/S MINI/JUN. 02 1.00
28 7512068 FOOT BUFFER 2.00
29 75031366A/A SLIDER RIGHT SIDE 1.00
31 75031366A/K/R SLIDER CPL. RIGHT SIDE 1.00
34 45101036000 STEER.HEAD SCREW M20X1,5 SW 27 1.00
35 45101081200 STEER.STEM B. CPL. 50 SXR 2006 1.00
36 0025080306 HH collar screw M8x30 4.00
37 0912100250 AH SCREW DIN6912-M10X25,10.9 2.00
38 50301038000 HANDLEBAR CLAMP D=22MM 2001 125/200 MXC,EXC 2.00
39 45101039000 HANDLEBAR SUPPORT D=22MM 2001 1.00
40 7547325 STICKER LEFT SIDE MARZOCCHI 1.00
40 7547331 STICKER RIGHT SIDE MARZOCCHI 1.00
41 0985050003 Self locking nut DIN 985 M5 1.00
42 45001070000 BRAKE CABLE CLAMP RSGU 9/12 1.00
43 0025050206 HH collar screw M5x20 TX30 1.00
44 0912080403 AH collar screw DIN0912 M8x40 2.00
98 00050000924 HANDLEBAR SUPPORT KIT 50 SX 0.00
99 7550013 FORKOIL EBH16 SAE 7.5 1.00




